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General principles of prescribing in
HIV+ individuals

& Start with a low dose and titrate according to tolerability and response;

& Select an agent with the fewest side-effects/interactions (medical comorbidity and drug
interactions);

& Select the simplest dosing regime possible;

& Close collaboration with HIV physicians;

The Maudsley Prescribing Guidelines in Psychiatry 12th edition, 2015; American Psychiatric Association, access April 29,2018



General principles of prescribing in
HIV+ individuals

& Most psychotropic agents are thought to be safe in HIV+ individuals;

& HIV+ individuals may be more sensitive to higher doses, adverse side effects and
interactions, specially if: low CD4 counts and high viral loads;

& Inlate-stage HIV disease:

¢ High-potency AP (e.g. haloperidol) can be associated with severe side-effects, especially EPS (e.g.

parkinsonism unresponsive to usual treatments) and rapid onset of NMS or tardive dyskinesia —
use the lowest possible doses;

& Select atypical AP;

AP: antipsychotics; EPS: extrapyramidal symptoms; N - . - ' e B '
NMS: neuroleptic malignant syndrome The Maudsley Prescribing Guidelines in Psychiatry 12th edition, 2015; American Psychiatric Association, access April 29,2018



General principles of prescribing in Depression

& The same treatments used in general population are effective, but
consider stage of illness and treatment plan;

. _ & TCAs may be appropriate in some
& Moderare to severe depression — 1st line: SSRI: cases, but side effects may limit

! ) efficacy and compliance;
escitalopram/citalopram,;

¢ MAOIs NOT recommended;

& Duration of treatment: 6—9 months if single episode (2 years™); O D ion

mirtazapine, trazodone) are not
recommended for routine use —
side effects;

¢ Withdraw AD gradually;

¢ Stimulants have been successfully
used;

AD: antidepressants; SSRI: selective serotonin reuptake inhibitor; TCA: tricyclis; MAOI: monoamine oxidase inhibitor; *if two prior DeSilva et al., 2001; Anon, 2002; Portegies et al., 2004; NICE guidelines 2007,
episodes + functional impairment; Freudenreich et al., 2010; American Psychiatric Association, access April 29,2018
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Other SSREor SNRI

Switch to mirtazapine or vortioxeting or agomelatine® c; avgment lwth ]

Aripiprazole
Clanzapine
Quetiapine
Risperidone

or  Buspirone or | Bupropios

Consider alternative augmentation strategy
(from abavye list)

I

Consider ather commonly used options; e.q.; |

- - - - - -
| |

TCAS 4/~ Lamotrigine TCA +MADI ‘ SSRI + TCA

lithium

Ketamine ‘ augmentation

Figure 4.3 Treatment sequence options for refractory depression
*Some may consider the closely supervised use of older antidepressants ~ TCAs (e.q. amitriptyline or nortriptyline) or

Is (e.q. phenelzine) at this point. MAOI, moncamine oxidase inhibitor; SNRI, selective noradrenaline reuptake

inhibitor; SSR, selective serotonin reuptake inhibitor, TCA, tricyche antidepressant

The Maudsley Prescribing Guidelines in Psychiatry 12th edition, 2015




Tabla 2

Resumen del manejo de los antidepresivos

Dosis diaria (mg

Efectos adversos” y especificaciones

[ lulubidores selectves de le recantadion de serotoniog USES Jumr:rnr-m la disponibilidad de serotoning

Fluoxetinag
Paroxeting
Citalopram
Escitalopram
Sertralina

Fluvoxamina

Triciclicos] aumentan la

Imupraminag
Nortriptilina

Clomipramina

tX1ro

Venlafaxina

Desvenlafaxina

Duloxeting

Agomelatina

10 260
10 2 50
10 a2 60
5 a 30

50 a3 200
i a 200

[lh~ primeta eleccion Preferiblemente citalopram y escitalopram kebido a

st débil accion sobre ¢l sistema del citocromo P450, En general, buena

folerancia "u'n AUCION SINArome serotonner g ll]w“-‘.h'\ lalmente con

fluoxetinag y fluvoxaminag en combinacion con imhibidores de la proteasa

disponibilidad de serotoning y de noradrenaling; también tienen diferentes mecanismos de accion sobre ofros receptores

25 a 300
25 a 200

75a200

50 2 200

402 120
100 a 300

150 a 300

[P fectos anticolinérgico I\‘Il'\JI]l\"~l sequedad de boca, retencion urinana, vision

borrosa, etc ) gue interfieren en ¢ cumplimiento del tratamiento

Alteraciones ECG

[' on y ||!U<‘I0'!*’\'.Ilull\‘||"|| s¢r beneliciosos en algunos pacientes ). Tiene

muchalmenor afectacion sobre la funcién '.r\ll.nl]un' otros antidepresivos

Aumenta la disponibilidad de serotonina y noradrenalina, mediante ¢l blogueo
¢l receptor presigdotco Lautoreceptor

Nduseas, sequedad de boca, somnolencia, estrefimiento Inupvlh'n'-mn]I|7I||In~ la

recaptacion de serotoninag y de noradrenaling, por o que suele ser mas eficaz
que los ISRS en el tratamiento de [a depresion. También tiene indicacion para
¢l tratamiento de la ansiedad

Nduseas. Es el metabolito activo de La venlafaxing, con menos interacciones
que L antenon

Nauseas, sequedad de boca, nerviosisma, insomnio, estrefiinuento, hiporexia

Sedacion, sequedad de boca, vertigo Con un perfil simidar a la mirtazapina, se

suele ynlizar como ononco

Insomnio, dolor de cabeza, nduseas, sequedad de boca, estrefiimiento

NETVIOSISt iendo 1a recaptacion de

dopaming Indicado en pacientes con anergld Riesgo de diminuir ¢l umbral

sy - / SINTOMAS psicoticos

Riesgo de hepatotoxicidad] Tiene un mecanismo de accion particular. Es

melatoninérgico y también noradrencrgico y dopaminérgico, No afecta la
funcion sexual. Dado su riesgo de toxicidad hepatica hay que reahizar control
de transaminasas cada 3, 6, 12 v 24 semanas al iniciar el tratamiento o al

aumentar la dosis

dverse effects and
doses of
antidepressants

Grupo de Expertos de la Secretaria del Plan Nacional Sobre el Sida
(SPNS), Sociedad Espa™nola dePsiquiatria (SEP), Grupo de
Estudio de Sida (GESIDA) y Sociedad Espa™nola de Infectologia
Pediatrica(SEIP), 2015;




Amitriptyline

Clomipramine

Clozapine

Duloxetine

Haloperidol

Olanzapine

Amitriptyline

Fluoxetine

Valproic acid

Diazepam

Amitriptyline

Citalopram
Clomipramine
Imipramine

Nelfinavir

Pharmacokinetic interactions
of antidepressants with CYP

Tamoxifen

Amitriptyline

Clomipramine
Desipramine

Imipramine

Venlafaxine

Haloperidol

Chlorpromazine

Tramadol

Aripiprazol

Atomoxetine

Thioridazine

Zuclopenhixol

Amphetamine

Chlorpromazine

Donepezil
Duloxetine
Fluvoxamine
Nortriptyline
Promethazine
Risperidone

Sertraline

Aripiprazol
Buspirone
Carbamazepine
Cocaine

Trazodone

Haloperidol
Methadone

Nevirapine
Pimozide
Quetiapine
Risperidone

Ziprazidone

*alprazolam, diazepam, midazolam, triazolam, zolpidem; AUC: area under the plasma concentration versus time curve; Strong inhibitor: > 5-fold 1 in the plasma AUC

: — ) . http://medicine.iupui.edu/ CLINPHARM/ddis/main-table;
values or > 80% | in clearance; IYleJslENipialatloicered> 2-fold 1 in the plasma AUC values or 50-80% | in clearance;

http://www.interaccionesvih.com/



http://medicine.iupui.edu/CLINPHARM/ddis/main-table
http://medicine.iupui.edu/CLINPHARM/ddis/main-table
http://medicine.iupui.edu/CLINPHARM/ddis/main-table

TR Antidepressants and
I ————— QTc prolongation

A Triming Paeine Proveling
Paliwnie irdacmutnn On Nodumue

Risk Categories for Drugs that Prolong QT & induce Torsades de Pointes (TdP)

Table 2. Psychiatric Drugs With a[Higher Risk]of
QTc Prolongation at Therapeutic Doses
Drug Class Drug Name
Typical antipsychotics Thioridazine, haloperidol, chiorpromazine, pimozide
Atypical antipsycholics Ziprasidone, iloperidone, quetiapine
SSRis Citalopram, escitalopram

TCAs and TeCAs Amitriptyline, imipramine, maprotiline, nortriptyfine, desipramine, clomipramine, trimipramine

reuptake inhibitor: SSRI: selective serotonin rew

Table 3. Psychiatric Drugs With g Lower Risk of
QTc Prolongation at Therapeutic Doses

Drug Class Drug Name

Typical antipsychotics Loxapine
Atypical antipsychotics Olanzapine, risperidone, paliperidone, aripiprazole, asenapine, clozapine, brexpiprazole, lurasidone

SNRIs Duloxetine, desvenlafaxine, levomiinacipran, milnacipran

Other antidepressants Buproplon, vortioxetine, vilazodone, trazodone

Dietle 2015



Psychostimulants in Depression

® #AD:
& | fatigue, promote wakefulness and mood elevating;

¢ Effects within few hours;

& Amfetamines and methylphenidate:

& Propensity for tolerance and dependence — useful
when a prompt effect is required + dependence is
not a problem (e.g. terminal illness);

& If prolonged use of high doses: paranoid psychosis;

¢ Modafinil;

¢ Adjunct to standard AD, specially if hypersomnia
and fatigue;

& No tolerance, dependence or psychosis but lacks the
euphoric effects of amphetamines;.

AD: antidepressants; Menza el al., 2000; Goss et al., 2013; Adapted from: The Maudsley Prescribing Guidelines in Psychiatry 12th edition, 2015



General principles of prescribing in Anxiety

& st line: SSRIs (sertraline) in GAD, social fobia, OCD and PTSD;

& Efficacy — 12 weeks;

& Duration of treatment: at least 6 months;

& If complex anxiety disorders refractory to treatment — psychological + pharmacological
therapies;

& Gabapentine and pregabaline : low risk drug-drug interactions;
& Some evidence for buspirone;

SSRI: select; - ke inhibitors: GAD: 1 Batki et al., 1998; Freudenreich et al., 2010; National Institute for Health and Clinical Excellence, 2005, 2011; Grupo de
R Y Pt - generaly Expertos de la Secretaria del Plan Nacional Sobre el Sida (SPNS), Sociedad Espa™nola dePsiquiatria (SEP), Grupo de Estudio

anxiety dlSOI'.d en OCD.: Glbgeiive Cotttipulaie dbiom s PUSID. de Sida (GESIDA) y Sociedad Espa™nola de Infectologia Pediatrica(SEIP), 2015;; American Psychiatric Association, access
post traumatic stress disorder; April 29,2018



General prescribing in Anxiety

¢ Benzodiazepines:

& All guidelines and consensus statements recommend:

only use to treat anXiety that is SEVEre, dlsabhng or Table 4.24 Switching from benzodiazepines to diazepam: doses
subjecting the individual to extreme distress (do not deny m
treatment); Benzodiazepine equivalent to 10 mg diazepam
¢ Lowest effective dose for the shortest period of time Chlordiazepoxide 25mg
(maximum 4 Weeks); Clonazepam 1-2 mg
Lorazepam 1 mg
Lormetazepam 1 mg
¢ Potential to cause physical dependence and withdrawal Nitrazepam 10 mg
symptoms — caution if substance misuse; Oxazepam 30 mg

Temazepam 20 mg

Nash et al., 2005; Davidson, 2006; Martin et al., 2007; National Institute for Health and Clinical Excellence, 2011



General principles of prescribing in
Bipolar disorder

Refer to psychiatrist;

Higher sensibility to side-effects of mood stabilizers such as lithium, especially if neurocognitive
dysfunction — limit use for asymptomatic individuals with higher CD4 counts and monitor
closely;

Valproate, lamotrigine and gabapentin may be used cautiously;
Avoid carbamazepine — important interactions and risk of neutropenia;

Option: use of antimanic antipsychotics — risperidone, quetiapine, olanzapine;

Parenti et al., 1998; Berbel et al., 2000; Freudenreich et al., 2010; Grupo de Expertos de la Secretaria
del Plan Nacional Sobre el Sida (SPNS), Sociedad Espa™nola dePsiquiatria (SEP), Grupo de Estudio
de Sida (GESIDA) y Sociedad Espa™nola de Infectologia Pediatrica(SEIP), 2015;



General principles of prescribing in
Psychotic disorders

& Consider differential diagnosis: physical, pharmacological — delirium;
& Agitated delirium — 1st line: haloperidol, risperidone;

& Functional psychosis — 1st line: atypical AP — risperidone, quetiapine, aripiprazole, olanzapine,
paliperidone (adverse effect profile and relative toxicity);

& Paliperidone as 1% line;
& QOlanzapine or risperidone may be better options than quetiapine;

& Clozapine 1s not routinely recommended:

¢ Useful in low doses in patients medically stable with > CD4 counts, and HIV-associated psychosis with drug-
induced parkinsonism,;

& Close monitoring of WCC (higher risk of agranulocytosis?);

Lera et al., 1999; Jover et al., 2002; Freudenreich et al., 2010; Grupo de Expertos de la Secretaria del Plan Nacional Sobre el Sida (SPNS), Sociedad

‘WCC: white cell t; AP: anti hotics; . A : ] . - , A <
B e APSYEROREs Espa™nola dePsiquiatria (SEP), Grupo de Estudio de Sida (GESIDA) y Sociedad Espa™nola de Infectologia Pediatrica(SEIP), 2015;



o o s Antipsychotics:
doses and adverse effects

Electos adversos” v especificaoome

Haloperidol VO 0.5 2 20 (mdxamo SO I 40 (mdaime 120) Repartida en 2 2 4 toma [-h' 1endenca a los efectoy adversos extry
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o7 iy Table 2. Psychiatric Drugs With a[Higher Risk|of
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Risperidona 0Dh5ab Orug Class Drug Name

n I»
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Anipiprazol 15230 | )
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Table 3. Psychiatric Drugs With 4 Lower Risk of |
QTc Prolongation at Therapeutic Doses
Drug Name

Loxapne

Atypcal antpsychodcs Olanzapine, risperdune. paliperidone. INperarcie, asenapne. Cosapine. drexpiprarvie, rasidone

SSAn Paroseine  Nunwetine, sertraline. Myvoramiae
TCAs and TeChs Doxepsn
A Dulceting. desverdafznng  levomiraopran. minacior an
Ofher andoeprestanty Suprepson. vortionstine. wiazodons . Urazodone
The Maudsley Prescribing Guidelines in Psychiatry 12th edition, 2015; Grupo de Expertos de la Secretaria del Plan Nacional

Sobre el Sida (SPNS), Sociedad Espa™nola dePsiquiatria (SEP), Grupo de Estudio de Sida (GESIDA) y Sociedad Espa™nola de
Infectologia Pediatrica(SEIP), 2015; Dietle 2015; www.crediblemeds.org




Thanks for your attention

guidadaponte(@gmail.com
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1apia 4

Estabilizadores del humor

Dosis diaria (mg)

Carbonato de litio

Mantener
concentraciones
0.6 a 1,0 mEqg/l)

Efectos adversos y especificaciones

Temblor, poliuria, polidipsia, diarrea,

aumento de peso, alteraciones ECG. No
requiere metabolismo hepatico, por lo

que es una opcion razonable para
pacientes que reciben farmacos
antirretrovirales . Requiere
monitorizacion de niveles plasmaticos,
de funcién renal y funcién tiroidal con
regularidad (cada 6-12 meses). Riesgo

depeurotoxicidad]a pesar de niveles

plasmaticos adecuados. Es preferible

evitar pacientes con mania secundaria
al VIH o en fases avanzadas de la
infecciéon por el VIH

Valproato

Mantener
concentraciones
(40 a 100 pg/ml)

Nauseas, vomitos, diarrea,
estrenimiento, aumento de peso,
temblores, ataxia, somnolencia,

cefalea]aplasia medular] hepatitis.

Especialmente indicado en pacientes

lque desarrollen una mania secundaria
al virus o al consumo de sustancias
psicoactivas. Aumenta la replicacion
vial mediante un mecanismo
indeterminado. Puede tener un efecto
protector frente a los sintomas
neurologicos del sida

Carbamazepina

Mantener
concentraciones
(4210 pg/ml)

Lamotrigina

100-400 mg/dia
(102 veces al
dia)

Aplasia medular, agranulocitosis, |

mareo, vértigo, cefalea, vision borrosa,
nauseas y vomitos (menos frecuentes
si se inicia la terapia con dosis
progresivas), ataxia y hepatitis. Se
utiliza poco en pacientes VIH+, dado su
riesgo de complicaciones medulares,
como la leucopenia o la anemia

aplasica y su potente efecto inductor
enzimatico

Eficaz para la prevencion de las fases
depresivas del trastorno bipolar<’. Ha
mostrado eficacia y buena tolerancia
en el tratamiento del dolor neuropatico

en pacientes VIH

Treatment of
Bipolar disorder

The Maudsley Prescribing Guidelines in Psychiatry 12th edition,
2015; Grupo de Expertos de la Secretaria del Plan Nacional Sobre el
Sida (SPNS), Sociedad Espa™nola dePsiquiatria (SEP), Grupo de
Estudio de Sida (GESIDA) y Sociedad Espa™nola de Infectologia
Pediatrica(SEIP), 2015;




Treatment of delirium

15t line: AP

Antipsychotics commonly used in
treating the symptoms of delirium:

Except: al.COhOL Atypical AP: Medication Suggested initial dosage
BZD abstinence

ECG: baseline,
follow-up

Risperidone 0.25 mg po od-bid
1%t line: haloperidol If haloperidol in high Olanzapine .25 mg - 2.5 mg po od

doses or side effects
Quetiapine 12.5 mg - 50 mg po od

QTc > 450 msec or > 25% baseline

Cardiology and | dose or
descontinue

Less anticholinergic effects,
metabolites, sedation

IV, IM, per os (IV — Qtc
prolongation dose dependent)

Dose according to necessary: 0.25 -
0.5 mg qd/bid

AP: antipsychotics; BZD: benzodiazepines; American Psychiatric Association, 2004; Canadian Coalition for Seniors’ Mental Health, 2006; Cochrane, 2009



Treatment algorithms for schizophrenia

Either:
Agree cholce of anUPLYChotic With patent andior Carer

M. 1T O B

"~ Atypical AP s p ot

|

Titrate, # necassary, 10 minemum effecte dose
(500 section on “Minimum offective dose’ in this chapter)

|

Adjust dose ACCONGING 10 MeSponse and tlerabiity l

1

Iphance related to POOr tolerability,

Continue at dose established as effecth Atypical or typical AP | WITH patent and change drug
MENANCe related t0 other factors,
Drmider early use of depot

Clozapine

Figure 2.1 Tr

Treatment
functional
psychosis

Tarsy D et al., 2011; Agid O et al., 2011; Leucht S et al., 2009, 2013;
The Maudsley Prescribing Guidelines in Psychiatry 12th edition, 2015



Substance use

Role of general physician — Detect substance use and refer to specialized centers (ideal treatment setting
treats both diseases in an integrated form);

Main goals:
& | or @ drug use;
& Sustain reduction of high-risk behaviors;

& Long-term: develop the ability to quickly control relapse and maintain the positive behaviors learned in treatment;

The treatment should be individualized, combining several strategies (counseling, individual psychotherapy
/ socio-familiar and pharmacological);

Generally: outpatient treatment — if ineffective — residential treatment;

Grupo de Expertos de la Secretaria del Plan Nacional Sobre el Sida (SPNS), Sociedad Espa™nola dePsiquiatria
(SEP), Grupo de Estudio de Sida (GESIDA) y Sociedad Espa™nola de Infectologia Pediatrica(SEIP), 2015;
American Psychiatric Association, access April 29,2018



Substance use treatment

& Main treatments are based on psychological therapies and individual, group and socio-
family support;

& Standard pharmacological treatments for rehabilitation: disulfiram, naltrexone,
acamprosate, buprenorphine, methadone;

¢ Long-term Methadone Maintenance Therapy (MMT) — if severe substance dependence;

& Pharmacological treatment has been shown to be effective primarily for alcohol and opioid
dependence;

Grupo de Expertos de la Secretaria del Plan Nacional Sobre el Sida (SPNS), Sociedad Espa™nola dePsiquiatria
(SEP), Grupo de Estudio de Sida (GESIDA) y Sociedad Espa™nola de Infectologia Pediatrica(SEIP), 2015;
American Psychiatric Association, access April 29,2018



Alcohol — Relapse prevention

» Glutamatergic NMDA antagonist; T GABAergic function;
» Relapse prevention in moderate - severe dependence;

Acamprosate  Duration of treatment: 6 months (longer if benefit); Dose: 1998 mg/day (666 mg 3 times/ day) if >60 kg or 1332 mg/day if <
60 kg;

* Stop treatment if continuous drinking for 4—6 weeks;

 Non-selective opioid receptor antagonist — @ T dopaminergic activity after consumption — & reward,
* ||| reduces relapse but does not necessarily improve continuous abstinence;
* Dose: 50 — 100 mg/day; Duration of treatment: 6 months;

{ » Well tolerated*®; It can be started when drinking or during medically-assisted withdrawal;

Naltrexone

* Opioid antagonist;
Nalmefene | ¢/ heavy drinking days but does not promote abstinence;
* Inconclusive evidence in relapse prevention;

» Aldehyde dehydrogenase inhibition — acetaldehyde accumulation after alcohol — unpleasant physical effects (arrhythmias,
hypotension, collapse) ——— CI to use** / Supervision;

Disulfiram » 2nd Jine for moderate severe dependence if not suitable for acamprosate or naltrexone or preference for disulfiram (weaker
evidence than acamprosate, naltrexone);

* No consumption of alcohol for at least 24 hours before treatment;
* Doses: 800 mg1st dose, reducing to 100-200mg/day for maintenance;

CI: contraindicated; *side-effects; nausea, headache, abdominal pain, | appetite, tiredness, hepatotoxicity;
**cardiac failure, coronary artery disease, hypertension, history of cerebrovascular disease, pregnancy, breast feeding, liver Karhuvaara et al., 2007; NICE Clinical Guideline, 2011; Lingford-Hughes et al., 2012;
disease, peripheral neuropathy, severe mental illness; van den BW et al., 2013;




Alcohol withdrawal

& BZD for 7 days (longer if delirium tremens) — choice: Chlordiazepoxide | Diazepam Lorazepam
: : ) : (mg) (mg-range) | (mg-range)
¢ Chlordiazepoxide: uncomplicated withdrawal;
¢ Shorter-acting (lorazepam, oxazepam): alcoholic liver disease;
: : \ .. Day 1 200 40 - 160 8-32
¢ Longer-acting: prevention of seizures and delirtum:; (max: 250) (max: 50— 200) | (max: 10— 40)
Day 2 160 32128 2-8
® Mode of administration: s A0 Rl e vl
¢ “front-loading”: loading dose — doses/~ 90 minutes — light Day 4 100 20— 80 4-16
sedation;
- Day 5 80 16 - 64 32-13
¢ Symptom-triggered therapy; Day 6 b 19 43 24- 10
& Tappering dose regimen,; Day 7 40 832 1,6-6
Day 8 30 624 12-48
Day 9 20 4-16 0,75-3,2
: e _ Day 10 10 2-8 0,5-1,6
¢ Wernicke’s encephalopathy: Thiamine IM/day (prophylaxis:

200-300 mg; treatment: > 1200 mg);

BZD: benzodiazepines; DT: delirium tremens; Chlordiazepoxide: long duration
(5 — 30 hrs); Diazepam: long duration (variable); Lorazepam: intermediate
duration(6 — 8 hrs);

Adapted from: The Maudsley Prescribing Guidelines in Psychiatry 12th edition, 2015



Opio1d dependence

| or prevent
& Methadone treatment requires specialist withdrawal
intervention — the use of methadone 1s readily Table 6.7 Choosing between buprenorphine and methadone
fatal, opioid withdrawal is not; - ——

& Higher doses of methadone (60 to 100 mg/day)
more effective than lower dosages;

-----
od

¢ If opioid and cocaine dependence — methadone
or buprenorphine can lead to | cocaine use;

¢ Suboxone (buprenorphine + naloxone) — if risk
of diversion and injecting of buprenorphine;

¢ Naltrexone in relapse prevention: inconclusive
evidence and high risk of fatal overdose;

Faggiano et al., 2003; National Institute for Health and Clinical Excellence, 2007; Minozzi et al., 201
Adapted from: The Maudsley Prescribing Guidelines in Psychiatry 12th edition, 2015



Stimulants dependence
(cocaine and amphetamines)

¢ Withdrawal and substitution treatment — without evidence-based pharmacological
treatments;

¢ Withdrawal — symptomatic relief (hypnotics and anxiolytics);

¢ Maintenance treatment:
¢ Lamotrigine has been considered for cocaine;
¢ Naltrexone and mirtazapine may be beneficial for cocaine and amphetamine use;

& A recent systematic review of dexamphetamine, bupropion, methylphenidate and modafinil as replacement therapies
found no reduction in amphetamine use or craving and no increase in sustained abstinence ... but in patients that
have been prescribed dexamphetamine — gradually detoxified over several months or continue (if ...
WOrse consequences);

Srisurapanont et al., 2001; de Lima et al., 2002; Rounsaville et al., 2004; Department of Health. Drug misuse and dependence. UK guidelines on clinical
management , 2007; National Institute for Health and Clinical Excellence, 2007; Dutra et al, 2008; Haile et al, 2013; Perez-Mana et al., 2013;



GBL and GHB dependence

& Withdrawal (agitated delirtum):

¢ Early withdrawal symptoms — diazepam, 20 mg — repeat at 2 hourly intervals until symptoms
are controlled (= 60—80 mg/ 15t 24 hours);

¢ Baclofen 10-20 mg every 8 hours — continue for 3 days;

GBL (y-butaryl-lactone, a pro-drug of GHB) and GHB (y-hydroxybutyrate B B2 osec ctaLR DR



